Proceeding of 213t" meeting of State Expert Appraisal Committee (SEAC) held on
24.01.2022 (Monday) at 10:30 AM in the Conference Hall no. 1 (Room No.311), 2" Floor,
MGSIPA Complex, Sector-26, Chandigarh.

The following were present:

Sr. | Name of SEAC Member Designation in SEAC
No.

1. Er. Yogesh Gupta Chairman

2. Sh. Pardeep Garg Member Secretary

3. Sh. Parminder Singh Bhogal Member

4, Sh. K.L Malhotra Member (Through VC)

5. Sh. Anil Kumar Gupta Member (Through VC)

6. Dr. Preet Mohinder Singh Bedi | Member (Through VC)

7. Sh. Satish Kumar Gupta Member (Through VC)

8. Dr. Pawan Krishan Member (Through VC)

9. Dr. Sunil Mittal Member (Through VC)




Item No. 01: Confirmation of the proceedings of 212t meeting of State Level Expert
[...]
11| Calcium Chloride 11
12| Carbon 0.100
13| Caustic Soda/ Sodium Hydroxide 392.2
14| Chloroform 52350
15/ Colchicine (crude) 15
16| Colchicoside in aqueous 350
17| Colchicoside Syrup 80
18| Corn Syrup Liquid 144
19| Dextrose monohydrate 3396
20| Ethanol 345
21| Ethyl Acetate 22759.8
22| Gloriosa Seed 3600
23| Griffonia Seeds 1000
24| Hexane 50
25| Hydrochloric Acid 20
26| Hyflow Super Cell 85
27| Methylene Dichloride 1445.5
28| Meta Chloroperbenzoic Acid 9.5
29| Methanol 37700.75
30| N-chlorosuccinimide 5.5
31| n-heptane 50
32| Nicotine Final 7

33| Perchloric acid 20
34| Petroleum Ether 15
35| PPG 30
36/ Raney Nickel 4.37
37| Rauwolfia Vomitoria Powder 400
38| Reserpine Syrup 350
39| Resin 500
40| Sod bicarbonate 50
41| Sodium Methyl Merchaptide(SMM) 20
42| Soyabean meal powder 1286
43| Sulfuric Acid 202
44| Syrup wt. (5-hydroxyl tryptophan) 200
45| Tabersonine 12.50
46| Tartaric Acid 72
47| Taxus baccata 300
48| Thio-colchicoside (crude) 17

100



Proceeding of 213th meeting
held on 24.01.2022

49| Tobacco Extract 2,000
50| Toluene 40, 000
51| Vinpocetine( crude) 12.5
52| Vocanga Seed 500

53| Wheat gluten meal powder 192

54| Yeast Extract 1.5

55| Yohimbine Acid Wash 1000
56/ Yohimbine Bark 1600

The Environmental Consultant of the Project Proponent apprised the Committee that after
expansion, the low TDS industrial effluent generation will be 20.6 KLD, which will be
treated in the ETP of capacity 25 KLD and high TDS effluent generation shall be 1.5 KLD
along with RO reject @ 6.2 KLD, which will be treated in MEE of capacity of 10 KLD after
neutralization. At present, the industry has installed an ETP of 15KLD capacity to treat the
wastewater. Further, the industry has also installed STP to treat the domestic effluent of
6 KLD. Further, it was informed that the ETP is based on zero liquid discharge and no
treated/ untreated effluent shall be discharged outside the industrial premises.

During meeting, SEAC observed that the capital cost proposed to be incurred on
installation of Effluent Treatment Plant, Multiple Effect Evaporator, Air Pollution Control Device
and development of green belt was found to be on the lower side. The Committee asked
the Project Proponent to revise the Environment Management Plan by revising the capital
cost of ETP, MEE & APCD and green belt development. The Project Proponent vide letter
dated 24.01.2022 revised the EMP by revising the cost of said activities with details as
under:

S. Title Capital Cost Recurring Cost
No. Rs. Lakh Rs. Lakh
1 Pollution Control during 1.0 1.0
construction stage )
2 Air Pollution Control 20.0 10.0
(Installation of APCD) '
3 Water pollution (ETP & MEE) 100.0 50.0
4 Noise Pollution Control 2.0 0.20
5 Landscaping/ Green Belt 6.63
Development 6.63 (3 years)
(No. of trees- 663)
6 Solid/Hazardous Waste 3.0
5.0
Management

101



Proceeding of 213th meeting
held on 24.01.2022

7 Environment Monitoring and . 2.0
Management
8 Occupational Health, Safety 3.0
and Risk Management 10.0

9 RWH 10.0 1.5

10 Energy conservation 5.0 0.50

11 Miscellaneous 4.0 --

12 CER Activities 15.0
TOTAL Rs 77.83

Rs 178.63

SEAC was satisfied with the presentation given by the Project Proponent and took a copy
of the same on record.

After detailed deliberations, SEAC decided to award 'Silver Grading' to the project
proposal under category B1, Activity 5 (f) and to forward the application to SEIAA with
the recommendations to grant Environmental Clearance for expansion in existing
industrial unit for manufacturing of 8 proposed products of APIs, Drug Intermediates from
existing products with capacities as mentioned in application proposal at Village
Bhagwanpur, Dera Bassi- Barwala Road, Ind-Swift road, Dera Bassi, District SAS Nagar,
Punjab, as per the other relevant details mentioned in the application proposal &
subsequent presentation /clarifications made by the project proponent and his consultant
subject to the following conditions as under:-

Special Condition:

i.  The Project Proponent shall develop Green belt in 33% of the total land area with
native tree species (having canopy type structure and especially trees, and not
grass) before the completion of the project. The greenbelt shall inter alia cover the
entire periphery of the unit provided that the number of trees to be planted should
not be less than one tree per 80 sq.m of the total project area. The canopy trees
shall also be planted around the parking area to provide shade to the parked
vehicles.

ii. The project proponent shall plant tall saplings having height not less than 6 ft. The
proponent shall make adequate provision of funds for raising the plantation and
subsequent maintenance for three years in the Environment Management Plan.

102



Proceeding of 213th meeting
held on 24.01.2022

The project proponent shall submit the progress of developing the green belt in the
six-monthly compliance report.

The Project Proponent shall install online monitoring system at inlet as well as at
the outlet of ETP for monitoring various environmental parameters.

I. Statutory compliance

Vi.

Vil.

viii.

The project proponent shall obtain forest clearance under the provisions of Forest
(Conservation) Act, 1986, in case of the diversion of forest land for non-forest
purpose involved in the project.

The project proponent shall obtain clearance from the National Board for Wildlife,
if applicable.

The project proponent shall prepare a Site-Specific Conservation Plan & Wildlife
Management Plan and approved by the Chief Wildlife Warden. The
recommendations of the approved Site-Specific Conservation Plan / Wildlife
Management Plan shall be implemented in consultation with the State Forest
Department. The implementation report shall be furnished along with the six-
monthly compliance report. (in case of the presence of schedule-I species in the
study area)

The project proponent shall obtain the necessary permission from the Central
Ground Water Authority/ competent authority concerned, in case of drawl of ground
water and also in case of drawl of surface water required for the project. In case
of non- grant of permission by CGWA for ground water abstraction, the industry
shall make alternative arrangements by using surface water or treated city sewage
effluent after obtaining permission from competent authority.

The project proponent shall obtain Consent to Establish/Operate under the
provisions of Air (Prevention & Control of Pollution) Act, 1981 and the Water
(Prevention & Control of Pollution) Act, 1974 from the Punjab State pollution Control
Board/ Committee.

The project proponent shall obtain authorization under the Hazardous and other
Waste Management Rules, 2016 as amended from time to time.

The project proponent shall comply with the siting criteria, standard operating
practices, code of practice and gquidelines if any prescribed by the
SPCB/CPCB/MoEF&CC for such type of units.

The project proponent shall comply with the CLU conditions imposed by competent
authority, if any

The Company shall strictly comply with the rules and guidelines under Manufacture,
Storage and Import of Hazardous Chemicals (MSIHC) Rules, 1989 as amended time

103



Proceeding of 213th meeting
held on 24.01.2022

to time. All transportation of Hazardous Chemicals shall be as per the Motor Vehicle
Act (MVA), 1989.

I1. Air quality monitoring and preservation

Vi.

Vii.

viii.

The project proponent shall install 24x7 continuous emission monitoring system at
process stacks to monitor stack emission with respect to standards prescribed in
Environment (Protection) Rules 1986 and connected to SPCB and CPCB online
servers and calibrate these systems from time to time according to equipment
supplier specification through labs recognised under Environment (Protection) Act,
1986 or NABL accredited laboratories.

The project proponent shall monitor fugitive emissions in the plant premises at least
once in every quarter through labs recognised under Environment (Protection) Act,
1986 or NABL accredited laboratories.

The project proponent shall install a system to carryout Continuous Ambient Air
Quality monitoring for common/criterion parameters relevant to the main pollutants
released (e.g. PM10 and PM2.5 in reference to PM emission, and SO2 and NOy in
reference to S0, and NOx emissions) within and outside the plant area (at least at
four locations one for small units) within and three outside the plant area at an
angle of 120°each), covering upwind and downwind directions.

To control source and the fugitive emissions, suitable pollution control devices shall
be installed to meet the prescribed norms and/or the NAAQS. Sulphur content
should not exceed 0.5% in the coal for use in coal fired boilers to control particulate
emissions within permissible limits (as applicable). The gaseous emissions shall be
dispersed through stack of adequate height as per CPCB/SPCB guidelines.

Storage of raw materials, coal etc shall be either stored in silos or in covered areas
to prevent dust pollution and other fugitive emissions.

National Emission Standards for Organic Chemicals Manufacturing Industry issued
by the Ministry vide G.S.R. 608(E) dated 21st July, 2010 and amended from time
to time shall be followed.

The National Ambient Air Quality Emission Standards issued by the Ministry vide
G.S.R. No. 826(E) dated 16th November, 2009 shall be complied with

The DG sets shall be equipped with suitable pollution control devices and the
adequate stack height so that the emissions are in conformity with the extant
regulations and the guidelines in this regard.

Ambient air & noise levels should conform to prescribed standards both during day
and night. Incremental pollution loads on the ambient air quality, noise especially
during worst noise generating activities, water quality and soil should be periodically
monitored during construction phase as well as operation & entire life phase as per

104



Proceeding of 213th meeting
held on 24.01.2022

the MoEF&CC guidelines, maintain the record for the same and all the mitigation
measures should be taken to bring down the levels within the prescribed standards.

III. Water quality monitoring and preservation

Vi.

Vil.

viii.

The project proponent shall provide online continuous monitoring of effluent, the
unit shall install web camera with night vision capability and flow meters in the
channel/drain carrying effluent within the premises.

The total wastewater generated from the unit will be segregated into two streams
i.e High TDS and Low TDS streams for effective and proper treatment of the same.

Low TDS industrial effluent generation will be 26.6 KLD, which will be treated in
the ETP. High TDS effluent comprising of process stream @ 1.5 KLD and RO reject
stream @ 6.2 KLD will be sent to MEE for final treatment. The capacity of MEE will
be 10KLD.

At present, the industry has already installed an ETP of capacity 15KLD to trade
effluent. The existing ETP having following component Bar screen, oil and grease
trap, collection tank, Neutralization tank, primary clarifier, Aeration tank, secondary
clarifier, Activated Carbon filter, Sand filter, sludge drying bed. The capacity of the
ETP shall be enhanced to 25 KLD to treat the waste water to be generated after
expansion.

The effluent discharge shall conform to the standards prescribed under the
Environment (Protection) Rules, 1986, or as specified by the State Pollution Control
Board while granting Consent under the Air/Water Act, whichever is more stringent.

Total fresh water requirement shall not exceed the 47.3 KLD as proposed in the
proposal application. Prior permission shall be obtained from the concerned
regulatory authority/CGWA in this regard.

Process effluent/any wastewater shall not be allowed to mix with storm water. The
storm water from the premises shall be collected and discharged through a separate
conveyance system.

The Company shall store the rainwater from the roof tops of the buildings and
utilize the same for different industrial operations within the plant.

Water demand during construction should be reduced by use of ready mixed
concrete, curing agents and other best practices.

Provide electromagnetic flow meter at intake of water supply at the borewell for
abstraction of ground water if any, outlet of the ETP/STP and any pipeline to be
used for re-using the treated wastewater back into the system and for horticulture
purpose/green belt etc.

105



Xi.

Proceeding of 213th meeting
held on 24.01.2022

A proper record regarding groundwater abstraction, water consumption, its reuse
and disposal shall be maintained on daily basis and shall maintain a record of
readings of each such meter on daily basis.

Fixtures for showers, toilet flushing and drinking should be of low flow either by
use of aerators or pressure reducing devices or sensor-based control.

Separation of drinking water supply, treated sewage supply and treated permeate
line leading back to the process water should be done by the use of different colors.

IV. Noise monitoring and prevention

Acoustic enclosure shall be provided to DG set for controlling the noise pollution.

The overall noise levels in and around the plant area shall be kept well within the
standards by providing noise control measures including acoustic hoods, silencers,
enclosures etc. on all sources of noise generation.

The ambient noise levels should conform to the standards prescribed under EPA
Rules, 1986 viz. 75 dB(A) during day time and 70 dB(A) during night time

V. Energy Conservation measures

The energy sources for lighting purposes shall preferably be LED based.

The project proponent shall make efforts to ensure the reduction of overall power
demand which may be met by solar system including the provision of solar water
heating or through any other innovative environment friendly techniques.

VI. Waste management

All the topsoil excavated during construction activities should be stored for use in
horticulture / landscape development within the project site.

Disposal of muck during construction phase should not create any adverse effect
on the neighbouring communities and be disposed off after taking the necessary
precautions for general safety and health aspects of people with the approval of
competent authority. The project proponent will comply with the provisions of
Construction & Demolition Waste Rules, 2016. Dust, smoke & debris prevention
measures such as wheel washing, screens, barricading and debris chute shall be
installed at the site during construction including plastic / tarpaulin sheet covers for
trucks bringing in sand & material at the site.

Construction spoils, including bituminous material and other hazardous material,
must not be allowed to contaminate watercourses. The dump sites for such material
must be secured, so that they should not leach into the groundwater.

106



vi.

Vil.

Proceeding of 213th meeting
held on 24.01.2022

Hazardous chemicals shall be stored in tanks, tank farms, drums, carboys etc.
Flame arresters shall be provided on tank farm and the solvent transfer through
pumps.

Process organic residue and spent carbon, if any, shall be sent to cement industries.
ETP sludge, process inorganic & evaporation salt shall be disposed off to the TSDF.

The Project proponent shall abide by the provisions of Solid Waste Management
Rules, 2016 (amended from time to time), if applicable.

The company shall undertake waste minimization measures as below: -
a. Metering and control of quantities of active ingredients to minimize waste.

b. Reuse of by-products from the process as raw materials or as raw material
substitutes in other processes.

Use of automated filling to minimize spillage.
Use of Close Feed system into batch reactors.
Venting equipment through vapour recovery system.

™ D a o

Use of high-pressure hoses for equipment clearing to reduce wastewater
generation

VII. Green Belt

The green belt shall be developed in more than 33% of the total project area,